802.11a mode, 5200 MHz, Chain J10 17

802.11a mode, 5200 MHz, Chain J10 19

Auto Man

41 . i Hz

C ht 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J10 18

802.11a mode, 5200 MHz, Chain J10 20

R T |Freq/Channel

Srven 0 dB Center Freg
#hiceen b B 9.10000080 GHz
StartFreq

9.00600080 GHz

StopFreq
9.20800080 GHz

CF Step
20.0808080 MHz

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff
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802.11a mode, 5200 MHz, Chain J10 21 802.11a mode, 5200 MHz, Chain J10 22

802.11a mode, 5200 MHz, Chain J10 23 802.11a mode, 5200 MHz, Chain J10 24
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802.11a mode, 5200 MHz, Chain J10 25 802.11a mode, 5200 MHz, Chain J10 26

802.11a mode, 5200 MHz, Chain J10 27 802.11a mode, 5200 MHz, Chain J10 28
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802.11a mode, 5200 MHz, Chain J10 29

25 Agilent R T |Freg/Channel

Center Freq
31.5808080 GHz

Start Freq
31.26068068 GHz

Stop Freq
31.8000000 GHz

CF Step
£0.9000000 MHz
Auto Man

Freq Offset
g 0.00600068 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J10 30

25 Agilent R T |Freg/Channel

Center Freq
36.4650080 GHz

Start Freq
36.4368068 GHz

Stop Freg
36.5000000 GHz

CF Step
7.A0000RAG MHz

Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2008-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J10 31
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802.11a mode, 5200 MHz, Chain J8 1 802.11a mode, 5200 MHz, Chain J8 2

% Agilent Peak Search
: Next Peak
Next Pk Right
Next Pk Left
776.900000 MHz Min Search
ofv |-60.37 dBm

Pk-Pk Search

1

“‘»\.-'ﬂ"l"-.-\?\“.*ln\llv-Jm‘

Mkr > CF

More
1of 2

802.11a mode, 5200 MHz, Chain J8 3 802.11a mode, 5200 MHz, Chain J8 4
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802.11a mode, 5200 MHz, Chain J8 5

802.11a mode, 5200 MHz, Chain J8 7

i Agilent R T |Freq/Channel

Center Freq
& 1.72050000 GHz

Start Freq
1.71888068 GHz

Stop Freq
1.72220000 GHz

CF Step
340.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

1 1 Mz WM

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 6

802.11a mode, 5200 MHz, Chain J8 8

Report Number: R11206071-407 W52 Page 106 of 277

FCC Part 15.407/IC RSS-210 Test Report




802.11a mode, 5200 MHz, Chain J8 9

802.11a mode, 5200 MHz, Chain J8 11

Agilent R T |Freg/Channel

Center Freq
2.79500080 GHz

Start Freq
2.69068068 GHz

Stop Freq
2.98000000 GHz

CF Step
21.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

gl Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 10

Agilent R T |Freq/Channel

) Center Freg
2.49175000 GHz

Start Freq
2.48350088 GHz

StopFreq
2.50800980 GHz

CF Step
1.65808080 MHz

Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

802.11a mode, 5200 MHz, Chain J8 12

R T |Freg/Channel

Center Freq
3.26350080 GHz

Agilent

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

| Signal Track
On Off

Copyright 2008-2010 Agilent Technologies
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802.11a mode, 5200 MHz, Chain J8 13

% Agilent R T
44

Freq/Channel

Center Freq
& 3.33550000 GHz

Start Freq
3.33268068 GHz

Stop Freq
3.33960000 GHz

CF Step
7H0.DEBRAY kHz

Auto Man

Freq Offset
060000860 Hz

Ml Signal Track
On Off

BH 1 MHz #/B H [

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 15

802.11a mode, 5200 MHz, Chain J8 14

802.11a mode, 5200 MHz, Chain J8 16
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802.11a mode, 5200 MHz, Chain J8 17

802.11a mode, 5200 MHz, Chain J8 19

R T |Freq/Channel

Center Freg
8.26250000 GHz

- Agilent

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

BH 1 M Hh

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 18

802.11a mode, 5200 MHz, Chain J8 20

R T |Freq/Channel

) Center Freg
9.1000600A0 GHz

Agilent

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

PSS SNVISNINANE STRRRT T Y.

Signal Track
On 0ff

3 MHz

Copyright 2000-2010 Agilent Technologies
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802.11a mode, 5200 MHz, Chain J8 21

R T |Freg/Channel

Center Freq
9.400ABRA0 GHz

Start Freq
9.300A8006 GHz

Stop Freq
9.50000000 GHz

CF Step
200086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

4 1 #h z il

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 23

R T |Freg/Channel

Center Freq
13.3250000 GHz

Start Freq
13.25A8006 GHz

Stop Freq
1348006860 GHz

CF Step
15.06086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

4 1 #h z il

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 22

R T |Freg/Channel

Center Freq
11.6508008 GHz

Start Freq
16.6008006 GHz

Stop Freq
1270066860 GHz

CF Step
219.086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

1 Hz

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 24

i Agilent R T |Freqg/Channel

Center Freq
14.4858006 GHz

Start Freq
144700000 GHz

Stop Freq
14.5800060 GHz

CF Step
3.00000008 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies




802.11a mode, 5200 MHz, Chain J8 25

R T |Freg/Channel

Center Freq
15.77580866 GHz

Start Freq
15.3500000 GHz

Stop Freq
16.2000000 GHz

CF Step
850000608 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
n 0ff

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 27

Freq/Channel

Center Freq
22.5650000 GHz

Start Freq
220108066 GHz

Stop Freq
23.1200000 GHz

ep
111.060808 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

s BW 1 HH ' WUEH 3 iz : s (501 pt
Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 26

R T |Freg/Channel

Center Freq
19.55A86806 GHz

Start Freq
17.70006860 GHz

Stop Freq
21.40ABRAY GHz

CF Step
370.008008 MHz

Auto Man

Freq Offset
0.00806GA0 Hz

Signal Track
On off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J8 28

2 Agilent R T |Freg/Channel

Center Freq
23.8000000 GHz

Start Freq
236008006 GHz

Stop Freq
240000000 GHz

CF Step
400000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies




802.11a mode, 5200 MHz, Chain J8 29

802.11a mode, 5200 MHz, Chain J8 30

802.11a mode, 5200 MHz, Chain J8 31
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802.11a mode, 5200 MHz, Chain J6 1 802.11a mode, 5200 MHz, Chain J6 2

% Agilent Peak Search
) dBm Atten ’ Next Peak
PASS LIMIT1
Next Pk Right
Next Pk Left
Marker
259.600000 MHz Min Search
afv [-6@.78 dBm
’—,—r Pk-Pk Search
J S 1
|y ).hwm\.’.ﬂ‘I,')\miﬂpuwdh‘—mvl\u”»«'\"hv-l\‘A'\,.M'ﬂuﬁ‘““v‘--“'-‘u"-‘\.—\.-VH‘J‘“-"Vn"'|\‘r-"-.l‘"'*‘""‘""‘"‘“""‘"'j" Mkr 5 CF
More
MHz y Lof2
> #y Z

pyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J6 3 802.11a mode, 5200 MHz, Chain J6 4
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802.11a mode, 5200 MHz, Chain J6 5 802.11a mode, 5200 MHz, Chain J6 6

802.11a mode, 5200 MHz, Chain J6 7 802.11a mode, 5200 MHz, Chain J6 8
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802.11a mode, 5200 MHz, Chain J6 9

802.11a mode, 5200 MHz, Chain J6 11

802.11a mode, 5200 MHz, Chain J6 10

802.11a mode, 5200 MHz, Chain J6 12

3% Agilent

R T |Freq/thanne|

Center Freq

#Atren B dB 3.26350008 GHz

Start Freq
3.26000806 GHz

Stop Freq
3.26760000 GHz

CF Step
700000800 kHz

Auto Man!

Freq Offset
5.60068006 Hz

B Signal Track
On DFf|

Copyright 2008-2010 Agilent Technologies
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802.11a mode, 5200 MHz, Chain J6 13

R T |Freg/Channel

Center Freq
3.33550080 GHz

Start Freq
3.33268068 GHz

Stop Freq
3.33960000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Bl Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J6 15

802.11a mode, 5200 MHz, Chain J6 14

R T |Freq/thanne|

Center Freq
3.35190808 GHz

Start Freq
3.34586806 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22080000 MHz
Auto Man!

Freq Offset
5.60068006 Hz

| Signal Track
On DFf|

#VBH 3 MHz

Copyright 2008-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J6 16
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802.11a mode, 5200 MHz, Chain J6 17

802.11a mode, 5200 MHz, Chain J6 19

R T |Freg/Channel

Center Freq
8.26250080 GHz

Start Freq
8.62068068 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5200 MHz, Chain J6 18

802.11a mode, 5200 MHz, Chain J6 20

25 Agilent R T |Freg/Channel

Center Freq
9.10808080 GHz

Start Freq
9.00066068 GHz

Stop Freq
9.20000000 GHz

CF Step
200000000 MHz
Auto Man

Freq Offset
060000860 Hz

Bl Signal Track
On Off

Copyright 2008-2010 Agilent Technologies
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802.11a mode, 5200 MHz, Chain J6 21 802.11a mode, 5200 MHz, Chain J6 22

802.11a mode, 5200 MHz, Chain J6 23 802.11a mode, 5200 MHz, Chain J6 24
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802.11a mode, 5200 MHz, Chain J6 25 802.11a mode, 5200 MHz, Chain J6 26

802.11a mode, 5200 MHz, Chain J6 27 802.11a mode, 5200 MHz, Chain J6 28
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802.11a mode, 5200 MHz, Chain J8 29

802.11a mode, 5200 MHz, Chain J8 30

802.11a mode, 5200 MHz, Chain J8 31
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802.11 a mode, 5240 MHz, Chain J10 1 802.11n 20 mode, 5240 MHz, Chain J10 2

= Agilent Peak Search

im Atten 26 dB ] Next Peak

PASS LIMIT1
Next Pk Right

Next Pk Left
Marker
374.400000 MH=z Min Search
Av |-60.30 dBm

Pk-Pk Search

-

F’_.-\,;\",w,,MMity;v-.‘!..'.!'y'-}."..'h,lﬁ.#J'uﬁ“»ﬂ‘-l.v.‘“‘|\\"‘r‘i‘~_1,‘\‘<"---W-‘Pn"'v‘\\‘\'lu,i\"l‘-‘J'hi\fd\m‘l‘-.,hi\ﬂ-'1‘,!!*1"-"-\'F;'.ul.

Mkr 3 CF
More
y ] 1of2
t 2000-2010 Agilent Technolog
802.11a mode, 5240 MHz, Chain J10 3 802.11a mode, 5240 MHz, Chain J10 4
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802.11a mode, 5240 MHz, Chain J10 5 802.11a mode, 5240 MHz, Chain J10 6

802.11a mode, 5240 MHz, Chain J10 7 802.11a mode, 5240 MHz, Chain J10 8
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802.11a mode, 5240 MHz, Chain J10 9 802.11a mode, 5240 MHz, Chain J10 10

R T |Freg/Channel

Center Freq
2.35008080 GHz

Start Freq
2.31068068 GHz

Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
060000860 Hz

i Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J10 11 802.11a mode, 5240 MHz, Chain J10 12

25 Agilent R T |Freg/Channel

Center Freq
3.26350080 GHz

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

1 # Hz

Copyright 2008-2010 Agilent Technologies

Report Number: R11206071-407 W52 Page 123 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11a mode, 5240 MHz, Chain J10 13

% Agilent R T |Freq/Channel

Center Freq
& 3.33550000 GHz

Start Freq
3.33268068 GHz

Stop Freq
3.33960000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

| Signal Track
On Off

H H #/EH

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J10 15

802.11a mode, 5240 MHz, Chain J10 14

802.11a mode, 5240 MHz, Chain J10 16
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802.11a mode, 5240 MHz, Chain J10 17

802.11a mode, 5240 MHz, Chain J10 19

Auto Man

41 . i Hz

C ht 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J10 18

802.11a mode, 5240 MHz, Chain J10 20

R T |Freq/Channel

Srven 0 dB Center Freg
#hiceen b B 9.10000080 GHz
StartFreq

9.00600080 GHz

StopFreq
9.20800080 GHz

CF Step
20.0808080 MHz

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff
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802.11a mode, 5240 MHz, Chain J10 21

802.11a mode, 5240 MHz, Chain J10 23

802.11a mode, 5240 MHz, Chain J10 22

802.11a mode, 5240 MHz, Chain J10 24
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802.11a mode, 5240 MHz, Chain J10 25 802.11a mode, 5240 MHz, Chain J10 26

802.11a mode, 5240 MHz, Chain J10 27 802.11a mode, 5240 MHz, Chain J10 28
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802.11a mode, 5240 MHz, Chain J10 29 802.11a mode, 5240 MHz, Chain J10 30

802.11a mode, 5240 MHz, Chain J10 31
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802.11a mode, 5240 MHz, Chain J8 1 802.11a mode, 5240 MHz, Chain J8 2

2 Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

157.700000 MHz

N Hin Search
oAy |-59.66 dBm
Pk-Pk Search

e M AT

Mkr 3 CF

More
WWBH 300 kHz Laie

yright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J8 3 802.11a mode, 5240 MHz, Chain J8 4
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802.11a mode, 5240 MHz, Chain J8 5 802.11a mode, 5240 MHz, Chain J8 6

802.11a mode, 5240 MHz, Chain J8 7 802.11a mode, 5240 MHz, Chain J8 8
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802.11a mode, 5240 MHz, Chain J8 9 802.11a mode, 5240 MHz, Chain J8 10

Agilent R T |Freg/Channel

Center Freq
2.35008080 GHz

Agilent

R T |Freg/Channel

Center Freq
249175000 GHz

StartFreq

Start Freq
2.43356800 GHz

2.31000000 GHz

Stop Freq
239000000 GHz

CF Step
3.000000800 MHz
Auto Man

Stop Freq
2.50000000 GHz

CF Step
165660000 MHz
Auto Man

Freq Offset

Freq Offset
6.600606806 Hz

0.00000908 Hz

@ Signal Track Signal Track
On Off On Qff

H ) o

Copyright 2008-2010 RAgilent Technologies

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J8 11 802.11a mode, 5240 MHz, Chain J8 12

Agilent R T |Freg/Channel

Center Freq
3.26350080 GHz

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2008-2010 Agilent Technologies
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802.11a mode, 5240 MHz, Chain J8 13

802.11a mode, 5240 MHz, Chain J8 15

802.11a mode, 5240 MHz, Chain J8 14

% Agilent R T |Freq/Channel

Center Freq
3.35190080 GHz

Start Freq
3.34580068 GHz

Stop Freg
3.35800000 GHz

CF Step
1.22000000 MHz
Auto Man

Freq Offset
060000860 Hz

Lo

Signal Track
On Off

1 #WB iH 0 71 |

Copyright 2008-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J8 16
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802.11a mode, 5240 MHz, Chain J8 17

R T |Freg/Channel

Center Freq
5.40508080 GHz

Start Freq
5.35068068 GHz

Stop Freq
5.46000000 GHz

CF Step
11.9000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

71 0l oms

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J8 19

802.11a mode, 5240 MHz, Chain J8 18

802.11a mode, 5240 MHz, Chain J8 20

R T |Freq/Channel

Center Freg
9.1000600A0 GHz

Agilent

#Atren @ dB

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

# 1 # 4 1

Copyright 2000-2010 Agilent Technologies
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802.11a mode, 5240 MHz, Chain J8 21

802.11a mode, 5240 MHz, Chain J8 23

802.11a mode, 5240 MHz, Chain J8 22

802.11a mode, 5240 MHz, Chain J8 24
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802.11a mode, 5240 MHz, Chain J8 25

802.11a mode, 5240 MHz, Chain J8 27

802.11a mode, 5240 MHz, Chain J8 26

802.11a mode, 5240 MHz, Chain J8 28
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802.11a mode, 5240 MHz, Chain J8 29

802.11a mode, 5240 MHz, Chain J8 30

802.11a mode, 5240 MHz, Chain J8 31
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802.11a mode, 5240 MHz, Chain J6 1 802.11a mode, 5240 MHz, Chain J6 2

## Agilent

Peak Search

Atten 20 dB i Next Peak

PASS LIMIT1

Next Pk Right

Next Pk Laft
Marker

882.000000 MHz Min Search
-59.7@ dBm

Pk-Pk Search
i WL i

N PP AL R e

Mkr 3 CF

Hore
) 1 af 2
#yb &

pyright 2000-2010 Agilent Technologl

802.11a mode, 5240 MHz, Chain J6 3 802.11a mode, 5240 MHz, Chain J6 4
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802.11a mode, 5240 MHz, Chain J6 5

802.11a mode, 5240 MHz, Chain J6 7

25 Agilent T |Freg/Channel

y Center Freq
o 1.72050000 GHz

Start Freq
1.71888068 GHz

Stop Freq
1.72220000 GHz

CF Step
340.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

1 VBH 3 Mz

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J6 6

802.11a mode, 5240 MHz, Chain J6 8
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802.11a mode, 5240 MHz, Chain J6 9

R T |Freg/Channel

Center Freq
2.35008080 GHz

Start Freq
2.31068068 GHz

Stop Freq
239000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J6 11

802.11a mode, 5240 MHz, Chain J6 10

802.11a mode, 5240 MHz, Chain J6 12

# Agilent RL

Freq/Channel

Center Freg
3.26356800 GHz

StartFregq
3.26600000 GHz

Stop Freq
3.26700000 GHz

CF Step
760.008000 kHz
Auto Man

Freq Offset
0.00060000 Hz

Signal Track
On Off

Copyright 2000-2010 Rgilent Technologies
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802.11a mode, 5240 MHz, Chain J6 13 802.11a mode, 5240 MHz, Chain J6 14

Agilent R T |Freq/Channel

Srven 0 dB ) Center Freg
#hiceen b B 335190060 GHz

Start Freq
3.345868088 GHz

StopFreq
3.35800080 GHz

CF Step
1.22008080 MHz

Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

1 . i Hz

Copyright 2000-2010 Agilent Technologies

802.11a mode, 5240 MHz, Chain J6 15 802.11a mode, 5240 MHz, Chain J6 16
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802.11a mode, 5240 MHz, Chain J6 17

802.11a mode, 5240 MHz, Chain J6 19

802.11a mode, 5240 MHz, Chain J6 18

802.11a mode, 5240 MHz, Chain J6 20

Agilent R T |Freq/Channel

Center Freg
9.1000600A0 GHz

#Atren @ dB

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

1 . i Hz

Copyright 2000-2010 Agilent Technologies
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802.11a mode, 5240 MHz, Chain J6 21

802.11a mode, 5240 MHz, Chain J6 23

802.11a mode, 5240 MHz, Chain J6 22

802.11a mode, 5240 MHz, Chain J6 24
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802.11a mode, 5240 MHz, Chain J6 25

802.11a mode, 5240 MHz, Chain J6 27

802.11a mode, 5240 MHz, Chain J6 26

802.11a mode, 5240 MHz, Chain J6 28
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802.11a mode, 5240 MHz, Chain J6 29

802.11a mode, 5240 MHz, Chain J6 30

802.11a mode, 5240 MHz, Chain J6 31
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802.11 n HT 20 mode
802.11n 20 mode, 5180 MHz, Chain J10 1

2 Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

455200000 MHz Hin Search
A« [-60.28 dBm P

Pk-Pk Search
Mkr 3 CF

More
1of 2

802.11n 20 mode, 5180 MHz, Chain J10 3

802.11n 20 mode, 5180 MHz, Chain J10 2

802.11n 20 mode, 5180 MHz, Chain J10 4
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802.11n 20 mode, 5180 MHz, Chain J10 5

802.11n 20 mode, 5180 MHz, Chain J10 7

802.11n 20 mode, 5180 MHz, Chain J10 6

802.11n 20 mode, 5180 MHz, Chain J10 8
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802.11n 20 mode, 5180 MHz, Chain J10 9

802.11n 20 mode, 5180 MHz, Chain J10 11

802.11n 20 mode, 5180 MHz, Chain J10 10

802.11n 20 mode, 5180 MHz, Chain J10 12

# Agilent R T |Freq/Channel

Center Freg
3.26350080 GHz

#Atren @ dB

Start Freq
3.26868088 GHz

StopFreq
3.26700080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

yright -2010 Agilent Technologies
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802.11n 20 mode, 5180 MHz, Chain J10 13

802.11n 20 mode, 5180 MHz, Chain J10 15

right 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J10 14

R T |Freg/Channel

Center Freq
3.35190000 GHz

#Atten @ dB
StartFreq
3.34586000 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22686808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

1 . # Hz o Bl g

802.11n 20 mode, 5180 MHz, Chain J10 16
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802.11n 20 mode, 5180 MHz,, Chain J10 17 802.11n 20 mode, 5180 MHz,, Chain J10 18

802.11n 20 mode, 5180 MHz, Chain J10 19 802.11n 20 mode, 5180 MHz, Chain J10 20

25 Agilent R T |Freg/Channel

Center Freq
8.26250080 GHz

Start Freq
8.62068068 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

#UEl 1 [t

Copyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5180 MHz, Chain J10 21

% Agilent R T |Freq/Channel

Center Freq
& 9.40000008 GHz

Start Freq
9.30066068 GHz

Stop Freq
9.50000000 GHz

CF Step
200000000 MHz
Auto Man

Freq Offset
060000860 Hz

B signal Track
On Off

WL Mz WUEM

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J10 23

802.11n 20 mode, 5180 MHz, Chain J10 22

802.11n 20 mode, 5180 MHz, Chain J10 24
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802.11n 20 mode, 5180 MHz, Chain J10 25

802.11n 20 mode, 5180 MHz, Chain J10 27

802.11n 20 mode, 5180 MHz, Chain J10 26

802.11n 20 mode, 5180 MHz, Chain J10 28

Report Number: R11206071-407 W52

Page 151 of 277

FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5180 MHz, Chain J10 29

# Agilent R T |Freq/Channel
Center Freq
31.56068068 GHz

Start Freq
31.2000000 GHz

StopFreq
31.8808080 GHz

CF Step
50.9000000 MHz
Auto Man

1 Freq Offset
B 00000000 Hz

Signal Track
On Off

WE}

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J10 30

802.11n 20 mode, 5180 MHz, Chain J10 31
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802.11n 20 mode, 5180 MHz, Chain J8 1

Agilent Peak Search
@ dBm Atten 26 dB Next Peak

PASS LIMITL
Next Pk Right

Marker
78.500000 MHz e Gl
-60.23 dBm
Pk-Pk Search
YT PSR AR TR S TR Hkr 3 CF
Hore
1of2

B 7 pt:

802.11n 20 mode, 5180 MHz, Chain J8 3

Agilent

#Atten B dB

Ruto

8.0

On

Next Pk Left

Copyright 2000-2010 Agilent Technologies

1.300000080 GHz

1.42708080 GHz
12.7000080 MHz

Freq Offset

Signal Track
0ff

802.11n 20 mode, 5180 MHz, Chain J8 2

802.11n 20 mode, 5180 MHz, Chain J8 4

R T |Freq/Channel

Center Freg
1.36350080 GHz

Start Freq

StopFreq

CF Step

Man

8080000 Hz
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802.11n 20 mode, 5180 MHz, Chain J8 5

802.11n 20 mode, 5180 MHz, Chain J8 7

25 Agilent R T |Freg/Channel

Center Freq
1.72850080 GHz

Start Freq
1.71888068 GHz

Stop Freq
1.72220000 GHz

CF Step
340.000000 kHz
Auto Man

Freq Offset
060000860 Hz

| Signal Track
On Off

2 WUE} : pt

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J8 6

802.11n 20 mode, 5180 MHz, Chain J8 8
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802.11n 20 mode, 5180 MHz, Chain J8 9

802.11n 20 mode, 5180 MHz, Chain J8 11

802.11n 20 mode, 5180 MHz, Chain J8 10

802.11n 20 mode, 5180 MHz, Chain J8 12

# Agilent R T |Freq/Channel

Center Freg

#ftten © dB 8 5 26350000 GHz

Start Freq
3.26868088 GHz

StopFreq
3.26700080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

SIS PN

Signal Track
0ff

yright -2010 Agilent Technologies
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802.11n 20 mode, 5180 MHz, Chain J8 13

802.11n 20 mode, 5180 MHz, Chain J8 15

802.11n 20 mode, 5180 MHz, Chain J8 14

right 2000-2010 Agilent Technologies

R T |Freg/Channel

Center Freq
3.35190000 GHz

#Atten @ dB
StartFreq
3.34586000 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22686808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

1 . # Hz o Bl g

802.11n 20 mode, 5180 MHz, Chain J8 16
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802.11n 20 mode, 5180 MHz, Chain J8 17
R T [Freg/Channel

Center Freq
5.48566068 GHz

#  Agilent

Start Freq
5.35000000 GHz

StopFreq
5.46808080 GHz

CF Step
11.8000806 MHz
ut Man

Freq Offset
8| 0.00000000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J8 19

R T |Freq/Channel

Center Freg
8.26250000 GHz

- Agilent

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

BH 1 I ¥,

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J8 18

802.11n 20 mode, 5180 MHz, Chain J8 20

Agilent

R T |Freq/Channel

) Center Freg
9.1000600A0 GHz

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

3 MHz

Copyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5180 MHz, Chain J8 21

% Agilent R T |Freq/Channel

N Center Freq
#ftten B dB 9.400080086 GHz
StartFreq

9.30800080 GHz

Stop Freq
9.50000880 GHz

CF Step
20.0068008 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

WBH 3 HHz

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J8 23

802.11n 20 mode, 5180 MHz, Chain J8 22

802.11n 20 mode, 5180 MHz, Chain J8 24
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802.11n 20 mode, 5180 MHz, Chain J8 25

802.11n 20 mode, 5180 MHz, Chain J8 27

802.11n 20 mode, 5180 MHz, Chain J8 26

802.11n 20 mode, 5180 MHz, Chain J8 28
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802.11n 20 mode, 5180 MHz, Chain J8 29

802.11n 20 mode, 5180 MHz, Chain J8 30

802.11n 20 mode, 5180 MHz, Chain J8 31
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802.11n 20 mode, 5180 MHz, Chain J6 1

Peak Search

1B Atten 20 dB : Next Peak

PASS LIMIT1

Agilent

Next Pk Right

Next Pk Laft
Marker
464.900000 MHz

Lofv |-60.90 dBm

Min Search
Pk-Pk Search

FTun oo vt ’ . Mkr > CF

Hore
1 af 2

pyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz,, Chain J6 3

Agilent Freg/Channel
Mkrl 1.
#Atten B dB -6

Center Freg
1.36350080 GHz

Start Freq
1.39868088 GHz

StopFreq
1.42700680 GHz

CF Step
127008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

H 1 ms l|:|

pyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J6 2

802.11n 20 mode, 5180 MHz, Chain J6 4
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802.11n 20 mode, 5180 MHz, Chain J6 5

802.11n 20 mode, 5180 MHz, Chain J6 7

802.11n 20 mode, 5180 MHz, Chain J6 6

802.11n 20 mode, 5180 MHz, Chain J6 8
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802.11n 20 mode, 5180 MHz, Chain J6 9 802.11n 20 mode, 5180 MHz,, Chain J6 10
R T [Freq/Channel

Center Freq
2.35068088 GHz

Start Freq
2.31800080 GHz

Stop Freq
2.39000800 GHz

CF Step
3.00068008 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

802.11n 20 mode, 5180 MHz, Chain J6 11 802.11n 20 mode, 5180 MHz, Chain J6 12

25 Agilent R T |Freg/Channel

Center Freq
3.26350080 GHz

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

At ntipup

Bl Signal Track
On Off

1 # Hz

Copyright 2008-2010 Agilent Technologies
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802.11n 20 mode, 5180 MHz, Chain J6 13 802.11n 20 mode, 5180 MHz,, Chain J6 14

% Agilent R T |Freq/Channel

e Center Freq
#ftten B dB 3.335500088 GHz

Start Freq
3.33200080 GHz

Stop Freq
3.33900809 GHz

CF Step
7H0.0686008 kHz

Auto Man

Freq Offset
B.6A000808 Hz

On

Signal Track
0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J6 15 802.11n 20 mode, 5180 MHz, Chain J6 16
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802.11n 20 mode, 5180 MHz, Chain J6 17

Freq/Channel

Center Freg
5.49500080 GHz

Start Freq
5.35068088 GHz

StopFreq
5.46800980 GHz

CF Step
BEE6 MHz
Man

11.880
ut

Freq Offset
Y| 0.00660008 Hz

Signal Track
On 0ff

opyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J6 19

Freq/Channel

Center Freg

#Rtten 8.26250008 GHz

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

1 Mz o 1.44 ft

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J6 18

802.11n 20 mode, 5180 MHz, Chain J6 20
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802.11n 20 mode, 5180 MHz, Chain J6 21

802.11n 20 mode, 5180 MHz, Chain J6 23

802.11n 20 mode, 5180 MHz, Chain J6 22

802.11n 20 mode, 5180 MHz, Chain J6 24
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802.11n 20 mode, 5180 MHz, Chain J6 25

802.11n 20 mode, 5180 MHz, Chain J6 27

802.11n 20 mode, 5180 MHz, Chain J6 26

802.11n 20 mode, 5180 MHz, Chain J6 28
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802.11n 20 mode, 5180 MHz, Chain J6 29 802.11n 20 mode, 5180 MHz, Chain J6 30

% Agilent R T |Freq/Channel

Center Freq
31.5000000 GHz

#Rtten B dB

Start Freq
31.2800080 GHz

StopFreq
31.8000980 GHz

CF Step
600008080 MHz
Auto Man

1 Freq Offset
e 000006000 Hz

Signal Track
n 0ff

H LlE] ep 3 pt

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5180 MHz, Chain J6 31
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802.11n 20 mode, 5200 MHz, Chain J10 1 802.11n 20 mode, 5200 MHz,, Chain J10 2

2 Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

86.200000 MHz

N Hin Search
ofv |-60.60 dBm

Pk-Pk Search

Hkr 3 CF|

More

WWBH 300 kHz Laie

yright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 3 802.11n 20 mode, 5200 MHz, Chain J10 4
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802.11n 20 mode, 5200 MHz, Chain J10 5

802.11n 20 mode, 5200 MHz, Chain J10 7

802.11n 20 mode, 5200 MHz,, Chain J10 6

802.11n 20 mode, 5200 MHz, Chain J10 8

Report Number: R11206071-407 W52

Page 170 of 277

FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5200 MHz, Chain J10 9

802.11n 20 mode, 5200 MHz, Chain J10 11

802.11n 20 mode, 5200 MHz, Chain J10 10

Agilent

1

right 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 12

R T |Freq/Channel

) Center Freg
3.26350080 GHz

#Atren @ dB
StartFreq
3.260080086 GHz

StopFreq
3.26700080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

# Hz P
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802.11n 20 mode, 5200 MHz, Chain J10 13

- Agilent

R T |Freq/Channel

Center Freq
3.33550000 GHz

Start Freq
3.33200080 GHz

StopFreq
3.33900080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
n 0ff

3l -

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 15

R T |Freg/Channel

Center Freq
4.00808080 GHz

Agilent

Start Freq
3.600660608 GHz

Stop Freq
4,40000000 GHz

CF Step
30.6000000 MHz
Auto Man

Freq Offset
060000860 Hz

il Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 14

Agilent

R T |Freq/Channel

W Center Freq
3.35190000 GHz

Start Freq
3.34580080 GHz

StopFreq
3.35800080 GHz

CF Step
1.22008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 16
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802.11n 20 mode, 5200 MHz, Chain J10 17

- Agilent R T |Freq/Channel

" Center Freq
5.48566068 GHz

Start Freq
5.35000000 GHz

StopFreq
5.46808080 GHz

CF Step
0886 MHz
Man

11.968
ut

Freq Offset
e 000000000 Hz

Signal Track
On Off

pyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 19

Agilent Freq/Channel

Center Freq
8.26250080 GHz

Start Freq
8.62068068 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 18

802.11n 20 mode, 5200 MHz, Chain J10 20

Agilent R T |Freg/Channel

Center Freq
9.10808080 GHz

Start Freq
9.00066068 GHz

Stop Freq
9.20000000 GHz

CF Step
200000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2008-2010 Agilent Technologies
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802.11n 20 mode, 5200 MHz, Chain J10 21

4 Agilent R T |Freq/Channel

Center Freq
9.40066068 GHz

Start Freq
9.30000000 GHz

StopFreq
9.50808980 GHz

CF Step
20.9000000 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
0ff

#/EH

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J10 23

802.11n 20 mode, 5200 MHz, Chain J10 22

802.11n 20 mode, 5200 MHz, Chain J10 24
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802.11n 20 mode, 5200 MHz, Chain J10 25

802.11n 20 mode, 5200 MHz, Chain J10 27

802.11n 20 mode, 5200 MHz, Chain J10 26

802.11n 20 mode, 5200 MHz, Chain J10 28
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802.11n 20 mode, 5200 MHz, Chain J10 29

802.11n 20 mode, 5200 MHz,, Chain J10 30

802.11n 20 mode, 5200 MHz, Chain J10 31
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802.11n 20 mode, 5200 MHz, Chain J8 1 802.11n 20 mode, 5200 MHz, Chain J8 2

# Agilent

Peak Search

im Atten 20 dB Next Peak

PASS LIMIT1

Next Pk Right

Next Pk Left
Marker
293.500908 MHz S
oAv |-60.9@ dBm

Pk-Pk Search

1

RTTIRRT WITC TR AR i Mkr 5 CF
More
1of2
802.11n 20 mode, 5200 MHz, Chain J8 3 802.11n 20 mode, 5200 MHz, Chain J8 4

Report Number: R11206071-407 W52 Page 177 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5200 MHz, Chain J8 5

802.11n 20 mode, 5200 MHz, Chain J8 7

802.11n 20 mode, 5200 MHz,, Chain J8 6

802.11n 20 mode, 5200 MHz, Chain J8 8
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802.11n 20 mode, 5200 MHz,, Chain J8 9

802.11n 20 mode, 5200 MHz, Chain J8 11

25 Agilent R T |Freg/Channel

Center Freq
2.79500080 GHz

Start Freq
2.69068068 GHz

Stop Freq
2.98000000 GHz

CF Step
21.0000000 MHz
Auto Man

Freq Offset
060000860 Hz

i Signal Track
On Off

#Res BH 1 MHz #/B ‘ 0 1 ms (66

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J8 10

802.11n 20 mode, 5200 MHz, Chain J8 12

i Agilent R T |Freq/Channel

Center Freq
3.26350080 GHz

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

| Signal Track
On Off

1 MHz # Hz 5 1 ms (6B1 pt

Copyright 2008-2010 Agilent Technologies
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802.11n 20 mode, 5200 MHz,, Chain J8 13

R T |Freq/Channel
187 G

Center Freq
3.33550080 GHz

#Rtten B dB

Start Freq
3.33200080 GHz

StopFreq
3.33900080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J8 15

802.11n 20 mode, 5200 MHz, Chain J8 14

Agilent R T |Freg/Channel

Center Freq
3.35190000 GHz

#Atten @ dB

StartFreq
3.34560000 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22686808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

pyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J8 16
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802.11n 20 mode, 5200 MHz,, Chain J8 17 802.11n 20 mode, 5200 MHz, Chain J8 18

R T |Freq/Channel

Center Freq
5.46500000 GHz

Start Freq
5.35800080 GHz

StopFreq
5.46800980 GHz

CF Step
11.0008080 MHz
Auto Man
Freq Offset
m  0.0A68686a Hz

Signal Track
On 0ff

opyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz, Chain J8 19 802.11n 20 mode, 5200 MHz, Chain J8 20

R T |Freq/Channel

Center Freg
8.26250000 GHz

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

Copyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5200 MHz, Chain J8 21

802.11n 20 mode, 5200 MHz, Chain J8 23

802.11n 20 mode, 5200 MHz, Chain J8 22

802.11n 20 mode, 5200 MHz, Chain J8 24
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802.11n 20 mode, 5200 MHz, Chain J8 25

802.11n 20 mode, 5200 MHz, Chain J8 27

802.11n 20 mode, 5200 MHz, Chain J8 26

802.11n 20 mode, 5200 MHz, Chain J8 28
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802.11n 20 mode, 5200 MHz, Chain J8 29

802.11n 20 mode, 5200 MHz, Chain J8 30

802.11n 20 mode, 5200 MHz, Chain J8 31
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802.11n 20 mode, 5200 MHz,Chain J6 1 802.11n 20 mode, 5200 MHz,Chain J6 2

¥ Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

746.200000 MHz

-60.53 dBm Min Search

PK-Pk Search

1

ol st o ..~.‘..~.,\«-'nﬂ.l'+\v-n"-w'amv\ﬁm"ww"1»'r.-‘-v'ul\‘w'k'»-i. Mkr 3 CF
More
1 of 2

#/BH 300 kHz

ght 2000-2018 Agilent Technologies

802.11n 20 mode, 5200 MHz,Chain J6 3 802.11n 20 mode, 5200 MHz,Chain J6 4
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802.11n 20 mode, 5200 MHz,Chain J6 5

802.11n 20 mode, 5200 MHz,Chain J6 7

802.11n 20 mode, 5200 MHz,Chain J6 6

802.11n 20 mode, 5200 MHz,Chain J6 8
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802.11n 20 mode, 5200 MHz,Chain J6 9 802.11n 20 mode, 5200 MHz,Chain J6 10

802.11n 20 mode, 5200 MHz,Chain J6 11 802.11n 20 mode, 5200 MHz,Chain J6 12

25 Agilent R T |Freg/Channel

- Center Freq
#Atten 3.26350000 GHz
StartFreq

3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

M| Signal Track
On Off

4 #Y Hz 0 1 ms

Copyright 2008-2010 Agilent Technologies

Report Number: R11206071-407 W52 Page 187 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5200 MHz,Chain J6 13

R T |Freq/Channel

" Center Freq
3.336508068 GHz

- Agilent

Start Freg
3.33200000 GHz

StopFreq
3.33900080 GHz

CF Step
700.000606 kHz
Auto Man

Freq Offset
0.60600000 Hz

vt Si gna | Track
On Off

#)

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz,Chain J6 15

R T |Freg/Channel

Center Freq
4.00808080 GHz

&% Agilent

Start Freq
3.600660608 GHz

Stop Freq
4,40000000 GHz

CF Step
30.6000000 MHz
Auto Man

Freq Offset
060000860 Hz

Bl Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz,Chain J6 14

R T |Freg/Channel

Center Freq
3.35196866 GHz

Agilent

StartFreq
3.34586000 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22606909 MHz
Auto Man

Freq Offset
0.00060000 Hz

Signal Track
On Off

#) Hz

Copyright 2000-2010 Rgilent Technologies

802.11n 20 mode, 5200 MHz,Chain J6 16
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802.11n 20 mode, 5200 MHz,Chain J6 17 802.11n 20 mode, 5200 MHz,Chain J6 18

# Agilent T |Freq/Channel

Center Freq
5.48566068 GHz

Start Freq
5.35000000 GHz

StopFreq
5.46808080 GHz

CF Step
0886 MHz
Man

11.968
ut

Freq Offget
| 0.00000000 He

Signal Track
On Off

#/EH

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz,Chain J6 19 802.11n 20 mode, 5200 MHz,Chain J6 20
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802.11n 20 mode, 5200 MHz,Chain J6 21 802.11n 20 mode, 5200 MHz,Chain J6 22

i Agilent R T |Freq/Channel

Center Freg

#htten @ dB 9.40000000 GHz

Start Freq
9.39868088 GHz

StopFreq
9.50800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

W1tz v

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5200 MHz,Chain J6 23 802.11n 20 mode, 5200 MHz,Chain J6 24

Report Number: R11206071-407 W52 Page 190 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5200 MHz,Chain J6 25

802.11n 20 mode, 5200 MHz,Chain J6 27

802.11n 20 mode, 5200 MHz,Chain J6 26

802.11n 20 mode, 5200 MHz,Chain J6 28
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802.11n 20 mode, 5200 MHz,Chain J6 29

802.11n 20 mode, 5200 MHz,Chain J6 30

802.11n 20 mode, 5200 MHz,Chain J6 31
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802.11n 20 mode, 5240 MHz, Chain J10 1 802.11n 20 mode, 5240 MHz, Chain J10 2

## Agilent

Peak Search

Atten 20 dB Next Peak

PASS LIMIT1

Next Pk Right

Next Pk Left

Marker
343.600000 MHz i Soarch
LoAv [-60.42 dBm in Searc
r44444r———————————————————_______________[7 Pk-Pk Search
Mkr 3 CF
Hore
1 of 2

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 3 802.11n 20 mode, 5240 MHz, Chain J10 4
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802.11n 20 mode, 5240 MHz, Chain J10 5

802.11n 20 mode, 5240 MHz, Chain J10 7

802.11n 20 mode, 5240 MHz,, Chain J10 6

802.11n 20 mode, 5240 MHz, Chain J10 8
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802.11n 20 mode, 5240 MHz, Chain J10 9

802.11n 20 mode, 5240 MHz, Chain J10 11

802.11n 20 mode, 5240 MHz, Chain J10 10

802.11n 20 mode, 5240 MHz, Chain J10 12
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802.11n 20 mode, 5240 MHz, Chain J10 13

802.11n 20 mode, 5240 MHz, Chain J10 15

% Agilent R T

Freq/Channel

. s b Center Freq
#Atten 468008808 GHz

Start Freq
3.60008006 GHz

Stop Freq
4.40000000 GHz

CF Step
80.0000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 14

Agilent

R T |Freq/Channel

) Center Freg
3.26350080 GHz

Start Freq
3.26868088 GHz

StopFreq
3.26700980 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

cchnologies

802.11n 20 mode, 5240 MHz, Chain J10 16

Agilent

R T |Freg/Channel

Center Freq
4.82500000 GHz

Start Freq
4.500A80068 GHz

Stop Freq
5.158006860 GHz

CF Step
650086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

{1 M 0 ) il

Copyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5240 MHz, Chain J10 17

R T |Freg/Channel

Center Freq
5.40500000 GHz

Start Freq
5.35008066 GHz

Stop Freq
5.46000008 GHz

CF Step
11.0000608 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 19

Freq/Channel

Center Freq
8.26250000 GHz

Start Freq
8.625080068 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz,, Chain J10 18

2 Agilent R T |Freg/Channel

Center Freq
7.50000000 GHz

Start Freq
7.25008066 GHz

Stop Freq
7.75000008 GHz

CF Step
50.0000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 20

R T |Freg/Channel

Center Freq
9.100BAGAD GHz

StartFreq
9.00000000 GHz

Stop Freq
9.20000000 GHz

CF Step
20.0000008 MHz
Auto Man

Freq Offset
0.60060806 Hz

Signal Track
0ff

On




802.11n 20 mode, 5240 MHz, Chain J10 21

RL Freq/Channel

Center Freq
9.40000000 GHz

Start Freq
9.30008006 GHz

Stop Freq
9.50000008 GHz

CF Step
200000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

#)

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 23

R T |Freg/Channel

Center Freq
13.3250008 GHz

Start Freq
13.2500060 GHz

Stop Freq
13.400B0G8 GHz

CF Step
150060068 MHz
Auto Man

Freq Offset
0.00806GA0 Hz

Signal Track
On off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 22

2 Agilent R T |Freg/Channel

Center Freq
11.6500000 GHz

Start Freq
18.6008066 GHz

Stop Freq
12.70006008 GHz

CF Step
210.000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 24

2 Agilent R T |Freg/Channel

Center Freq
14.4850000 GHz

Start Freq
14.4708866 GHz

Stop Freq
145000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

R 1 MHz #UBH 3 MHz tean 1 ms (BA1
Copyright 2000-2010 Agilent Technologies




802.11n 20 mode, 5240 MHz, Chain J10 25

R T |Freg/Channel

Center Freq
15.77580866 GHz

Start Freq
15.3500000 GHz

Stop Freq
16.2000000 GHz

CF Step
850000608 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
n 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 27

Agilent RL Freq/Channel

Center Freq
22.5658008 GHz

Start Freq
220100000 GHz

Stop Freq
231200000 GHz

CF Step
111.066606 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
n 0ff

#| 1 7 L z ms (681 pt:

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 26

R T |Freg/Channel

Center Freq
19.55080866 GHz

Start Freq
177000000 GHz

Stop Freq
21.4800000 GHz

CF Step
370.000008 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 28

RL Freq/Channel

Center Freq
23.50ABAG0 GHz

Start Freq
23.60A80808 GHz

Stop Freq
2400006000 GHz

CF Step
460086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies




802.11n 20 mode, 5240 MHz, Chain J10 29

R T |Freg/Channel

Center Freq
31.508B008 GHz

Start Freq
31.20086806 GHz

Stop Freq
31.8000000 GHz

CF Step
600086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz,, Chain J10 30

Agilent

R T |Freg/Channel

Center Freq
36.4650000 GHz

#ftten § dB

Start Freq
36.43080068 GHz

Stop Freq
36.5000000 GHz

CF Step
7.00080068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J10 31
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802.11n 20 mode, 5240 MHz, Chain J8 1 802.11n 20 mode, 5240 MHz, Chain J8 2

2 Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

468.100000 MHz

N Hin Search
ofv |-60.62 dBm

Pk-Pk Search

Hkr 3 CF|

More

WWBH 300 kHz Laie

yright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J8 3 802.11n 20 mode, 5240 MHz, Chain J8 4
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802.11n 20 mode, 5240 MHz, Chain J8 5

802.11n 20 mode, 5240 MHz, Chain J8 7

802.11n 20 mode, 5240 MHz, Chain J8 6

802.11n 20 mode, 5240 MHz, Chain J8 8
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802.11n 20 mode, 5240 MHz, Chain J8 9

802.11n 20 mode, 5240 MHz, Chain J8 11

802.11n 20 mode, 5240 MHz, Chain J8 10

802.11n 20 mode, 5240 MHz, Chain J8 12

RL Freq/Channel
) Center Freg
3.26350080 GHz

#Atren @ dB
StartFreq
3.260080086 GHz

StopFreq
3.26700080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

i1 o W Hz

C ht 2000-2010 Agilent Technologies

Report Number: R11206071-407 W52

Page 203 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5240 MHz, Chain J8 13

R T |Freq/Channel

Center Freg
3.33550080 GHz

StartFreq
3.33268088 GHz

StopFreq
3.33900080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz,, Chain J8 15

802.11n 20 mode, 5240 MHz, Chain J8 14

Freq/Channel

Center Freg
3.35190089 GHz

Agilent

#Htten 8

Start Freq
3.345868088 GHz

StopFreq
3.35800080 GHz

CF Step
1.22008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J8 16
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802.11n 20 mode, 5240 MHz, Chain J8 17

802.11n 20 mode, 5240 MHz, Chain J8 19

R T |Freq/Channel

Center Freg
8.26250000 GHz

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

1 # 4 B n 1.44 ms nt

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J8 18

802.11n 20 mode, 5240 MHz, Chain J8 20

Agilent

R T |Freq/Channel

Center Freg

#Atten 8 dB 9.19090000 GHz

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

J 1 : \

Copyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5240 MHz, Chain J8 21 802.11n 20 mode, 5240 MHz, Chain J8 22

25 Agilent R T |Freg/Channel

-; Center Freq
o 9.40800000 GHz

Start Freq
9.30060000 GHz

Stop Freq
9.50000000 GHz

CF Step
200000000 MHz
Auto Man

Freq Offset
060000860 Hz

B signal Track
On Off

#WBH 3 MHz

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J8 23 802.11n 20 mode, 5240 MHz, Chain J8 24
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802.11n 20 mode, 5240 MHz, Chain J8 25

802.11n 20 mode, 5240 MHz, Chain J8 27

802.11n 20 mode, 5240 MHz, Chain J8 26

802.11n 20 mode, 5240 MHz, Chain J8 28

Report Number: R11206071-407 W52

Page 207 of 277

FCC Part 15.407/IC RSS-210 Test Report




802.11n 20 mode, 5240 MHz, Chain J8 29

802.11n 20 mode, 5240 MHz, Chain J8 30

802.11n 20 mode, 5240 MHz, Chain J8 31
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802.11n 20 mode, 5240 MHz,, Chain J6 1 802.11n 20 mode, 5240 MHz, Chain J6 2

## Agilent

Peak Search

Atten 20 dB i Next Peak

PASS LIMIT1

Next Pk Right

Next Pk Left

Marker

9385.400000 MH=z Min Search
Lofiv |-60.85 dBm

r44444r__________________________________[7 Pk-Pk Search
|
g ANt P b u\""‘*d-“*-(“*"'\"""“w"-*‘?"" Mkr 3 CF|
Hore
1of2

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J6 3 802.11n 20 mode, 5240 MHz, Chain J6 4
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802.11n 20 mode, 5240 MHz, Chain J6 5

802.11n 20 mode, 5240 MHz, Chain J6 7

802.11n 20 mode, 5240 MHz, Chain J6 6

802.11n 20 mode, 5240 MHz, Chain J6 8
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802.11n 20 mode, 5240 MHz, Chain J6 9

802.11n 20 mode, 5240 MHz, Chain J6 11

802.11n 20 mode, 5240 MHz, Chain J6 10

802.11n 20 mode, 5240 MHz, Chain J6 12

% Agilent

R T |Freg/Channel

Center Freq
3.26350080 GHz

11.7 dBm #Atten

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

| Signal Track
On Off

H #/BH 3 MHz

pyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5240 MHz, Chain J6 13

4 Agilent R T |Freq/Channel

Center Freq
3.336508068 GHz

Start Freg
3.33200000 GHz

StopFreq
3.33900080 GHz

CF Step
700.000606 kHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J6 15

802.11n 20 mode, 5240 MHz, Chain J6 14

4 Agilent R T |Freq/Channel

Center Freq
3.351968068 GHz

hol

Start Freq
3.34580000 GHz

StopFreq
3.35800080 GHz

CF Step
1.22000006 MHz
Auto Man

Freq Offset
0.60600000 Hz

Signal Track
0ff

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J6 16
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802.11n 20 mode, 5240 MHz, Chain J6 17

R T |Freq/Channel

Center Freg
5.49500080 GHz

- Agilent

Start Freq
5.35068088 GHz

StopFreq
5.46800980 GHz

CF Step
11.0008080 MHz
Auto Man
Freq Offset
A.00606008 Hz

Signal Track
n 0ff

802.11n 20 mode, 5240 MHz, Chain J6 19

R T |Freq/Channel

Center Freg
8.26250000 GHz

- Agilent

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
| 0.68686868 Hz

Signal Track
0ff

BH 1 I ¥,

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz,, Chain J6 18

802.11n 20 mode, 5240 MHz, Chain J6 20

Agilent

R T |Freq/Channel

) Center Freg
9.1000600A0 GHz

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

3 MHz

Copyright 2000-2010 Agilent Technologies
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802.11n 20 mode, 5240 MHz, Chain J6 21

3 Agilent R T |Freq/Channel

117 o un Center Freq
F 117 dBn 4B 9.4000000% Gz

Start Freq
9.30000000 GHz

StopFreq
9.50808980 GHz

CF Step
20.9000000 MHz
Auto Man

Freq Offset
§  0.60000060 Hz

Signal Track
On Off

#Bk

Copyright 2000-2010 Agilent Technologies

802.11n 20 mode, 5240 MHz, Chain J6 23

802.11n 20 mode, 5240 MHz, Chain J6 22

802.11n 20 mode, 5240 MHz, Chain J6 24
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802.11n 20 mode, 5240 MHz,, Chain J6 25

802.11n 20 mode, 5240 MHz, Chain J6 27

802.11n 20 mode, 5240 MHz, Chain J6 26

802.11n 20 mode, 5240 MHz, Chain J6 28
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802.11n 20 mode, 5240 MHz, Chain J6 29

802.11n 20 mode, 5240 MHz,, Chain J6 30

802.11n 20 mode, 5240 MHz, Chain J6 31
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802.11 n HT 40 mode
802.11n 40 mode, 5180 MHz, Chain J10 1
% Agient __[PeakSearch

Next Peak

Next Pk Right

Next Pk Left

505.300000 MHz

-60.91 dBm Min Search

PK-Pk Search

1]

Mkr 3 CF

More
WWBH 300 kHz Laie

ght 2000-2018 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J10 3

802.11n 40 mode, 5180 MHz, Chain J10 2

802.11n 40 mode, 5180 MHz, Chain J10 4
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802.11n 40 mode, 5180 MHz, Chain J10 5

802.11n 40 mode, 5180 MHz, Chain J10 7

802.11n 40 mode, 5180 MHz, Chain J10 6

802.11n 40 mode, 5180 MHz, Chain J10 8
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802.11n 40 mode, 5180 MHz, Chain J10 9

802.11n 40 mode, 5180 MHz, Chain J10 11

802.11n 40 mode, 5180 MHz, Chain J10 10

&% Agilent

802.11n 40 mode, 5180 MHz, Chain J10 12

R T |Freg/Channel

- Center Freq
#Atten 3.26350000 GHz
StartFreq

3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Ml Signal Track
On Off

#Y Hz 0 1 ms

Copyright 2008-2010 Agilent Technologies
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802.11n 40 mode, 5180 MHz, Chain J10 13

% Agilent R T |Freq/Channel
i Center Freq
3.33556088 GHz

Start Freq
3.33200080 GHz

Stop Freq
3.33900809 GHz

CF Step
700.000008 kHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J10 15

802.11n 40 mode, 5180 MHz, Chain J10 14

# Agilent R T |Freq/Channel

Center Freq
3.35196088 GHz

Start Freq
3.34580080 GHz

Stop Freq
3.35500800 GHz

CF Step
1.22068088 MHz

Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
On off

1 v z

Copyright 2008-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J10 16
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802.11n 40 mode, 5180 MHz, Chain J10 17

Agilent RL

Freq/Channel

Center Freq
5.40508080 GHz

Start Freq
5.35068068 GHz

Stop Freq
5.46000000 GHz

CF Step
11.6600808 MHz
Auto Man

Freq Offset
= (.60000066 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J10 19
R T [Freq/Channel

Center Freg
8.26250000 GHz

- Agilent

Start Freq
8.62560008 GHz

StopFreq
3.50800080 GHz

CF Step
475008080 MHz
Auto Man

Freq Offset
®  0.00086868 Hz

Signal Track
On 0ff

BH 1 I ¥,

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J10 18

802.11n 40 mode, 5180 MHz, Chain J10 20
R T [Freq/Channel

) Center Freg
9.1000600A0 GHz

Agilent

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

3 MHz

Copyright 2000-2010 Agilent Technologies
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802.11n 40 mode, 5180 MHz, Chain J10 21

802.11n 40 mode, 5180 MHz, Chain J10 23

802.11n 40 mode, 5180 MHz, Chain J10 22

802.11n 40 mode, 5180 MHz, Chain J10 24
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802.11n 40 mode, 5180 MHz, Chain J10 25

802.11n 40 mode, 5180 MHz, Chain J10 27

802.11n 40 mode, 5180 MHz, Chain J10 26

802.11n 40 mode, 5180 MHz,, Chain J10 28
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802.11n 40 mode, 5180 MHz, Chain J10 29

802.11n 40 mode, 5180 MHz, Chain J10 30

802.11n 40 mode, 5180 MHz,Chain J10 31
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802.11n 40 mode, 5180 MHz, Chain J8 1 802.11n 40 mode, 5180 MHz,, Chain J8 2

- Agilent Peak Search

Atten 20 dB Next Peak

PASS LIMITL

Next Pk Right

Next Pk Laft
Marker

959.600000 MHz Min Search
-60.85 dBm

Pk-Pk Search

Mkr 3 CF
More
' ] 1of 2
t 2000-2019 Agilent Technolog
802.11n 40 mode, 5180 MHz, Chain J8 3 802.11n 40 mode, 5180 MHz, Chain J8 4
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802.11n 40 mode, 5180 MHz,, Chain J8 5

802.11n 40 mode, 5180 MHz, Chain J8 7

802.11n 40 mode, 5180 MHz, Chain J8 6

802.11n 40 mode, 5180 MHz, Chain J8 8

Report Number: R11206071-407 W52

Page 226 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11n 40 mode, 5180 MHz, Chain J8 9

802.11n 40 mode, 5180 MHz, Chain J8 11

802.11n 40 mode, 5180 MHz, Chain J8 10

802.11n 40 mode, 5180 MHz, Chain J8 12

&% Agilent

R T |Freg/Channel

Center Freq
3.26350080 GHz

#Rtten
Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

1

IANPRTRPRLIT A U

b Signal Track
On Off

#Y Hz 0 1 ms
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802.11n 40 mode, 5180 MHz, Chain J8 13

- Agilent R T |Freq/Channel

Center Freq
3.33550000 GHz

1.7 dBm #Rtten B dB

Start Freq
3.33200080 GHz

StopFreq
3.33900080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
0ff

BH 1 Hh z

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 15

802.11n 40 mode, 5180 MHz, Chain J8 14

Agilent R T |Freg/Channel

Center Freq
3.35196000 GHz

#Atten @ dB

StartFreq
3.34560000 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22686808 MHz
Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

802.11n 40 mode, 5180 MHz, Chain J8 16

25 Agilent R T |Freg/Channel

Center Freq
4.52500080 GHz

Start Freq
4.500660608 GHz

Stop Freg
5.15000000 GHz

CF Step
55.0000000 MHz
Auto Man

l\  Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2008-2010 Agilent Technologies
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802.11n 40 mode, 5180 MHz, Chain J8 17

Freq/Channel

Center Freq
5.40508000 GHz

Start Freq
5.350A8606 GHz

Stop Freq
5.468006800 GHz

CF Step
110686068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 19

2 Agilent R T |Freg/Channel

Center Freq
8.26250000 GHz

Start Freq
8.62508006 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 18

3 Agilent R T |Freg/Channel

Center Freq
750000800 GHz

#Atten @ dB

StartFreq
7.25080009 GHz

Stop Freq
7.75080000 GHz

CF Step
50.0000600 MHz
Auto Man

Freq Offset
A.6A0AGAGA Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 20

2 Agilent R T |Freg/Channel

Center Freq
9.10000060 GHz

Start Freq
3.60008066 GHz

Stop Freq
9.20000000 GHz

CF Step
20.0000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

|  Signal Track
On Off

4R 1 Y Hz 1 (Bl
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802.11n 40 mode, 5180 MHz,, Chain J8 21

Freq/Channel

Center Freq
9.400ABRA0 GHz

Start Freq
9.300A8006 GHz

Stop Freq
9.50000000 GHz

CF Step
200086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 23

2 Agilent R T |Freg/Channel

Center Freq
13.3250000 GHz

Start Freq
13.2508066 GHz

Stop Freq
13.4000000 GHz

CF Step
15.0000008 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 22

R T |Freg/Channel

Center Freq
11.6508008 GHz

Start Freq
16.6008006 GHz

Stop Freq
1270066860 GHz

CF Step
219.086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

1 Hz

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 24

2 Agilent R T |Freg/Channel

Center Freq
14.4850000 GHz

Start Freq
14.4708866 GHz

Stop Freq
145000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

4R 1 ) Hz 1 (Bl
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802.11n 40 mode, 5180 MHz,, Chain J8 25

R T |Freg/Channel

Center Freq
15.7750008 GHz

Start Freq
15.35A8006 GHz

Stop Freq
16.20006860 GHz

CF Step
850080068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

1 z Sweep 284 ms (60

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 27

R T |Freg/Channel

Center Freq
22.5650000 GHz

Start Freq
220108066 GHz

Stop Freq
23.1200000 GHz

CF Step
111.000008 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

s BW 1 HH ' WUEH 3 iz : s (501 pt
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802.11n 40 mode, 5180 MHz, Chain J8 26

2 Agilent R T |Freg/Channel

Center Freq
195500000 GHz

StartFreq
17.7000000 GHz

Stop Freq
21.4606000 GHz

CF Step
370.060000 MHz
Auto Man

Freq Offset
A.60080008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 28

¥ Agilent R T |Freq/Channel

Center Freq
23.8000000 GHz

Start Freq
236008006 GHz

Stop Freq
240000000 GHz

CF Step
400000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off
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802.11n 40 mode, 5180 MHz, Chain J8 29

- Agilent R T |Freg/Channel

Center Freq
31.508B008 GHz

Start Freq
31.20086806 GHz

Stop Freq
31.8000000 GHz

CF Step
600086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 30

Agilent R T |Freg/Channel

Center Freq
36.4650000 GHz

Start Freq
36.43080068 GHz

Stop Freq
36.5000000 GHz

CF Step
7.00080068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 31

3 Agilent

Copyright 2000-2010 nt Technologies

R T |Freg/Channel

Center Freq
38.2580000 GHz

Start Freq
36.5000000 GHz,

Stop Freq
40.0060000 GHz

CF Step
350.600000 MHz
Auto Man

Freq Offset
0.60080000 Hz

Signal Track
On Off
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802.11n 40 mode, 5180 MHz, Chain J6 1 802.11n 40 mode, 5180 MHz, Chain J6 2

Agilent Peak Search 5 Agilent R T |Freg/Channel

Center Freq
1.100ABRAY GHz

1B Att B : Next Peak

PASS LIMITL

- Start Freq

Next Pk Right 960.009000 Miz

Stop Freq

Next Pk Left 1.24000660 GHz

Marker L

280.600000 MHz {Bm CF Step
Min Search il 28.0008009 MH

-68.35 dBm g | g

Auto Man

Fi Offset
g Pk-Pk Search o 0okanons 2
Hkr 3 CF Signal Tra[c]:{l;
More
) z pt a8 3 H W 7 N al
802.11n 40 mode, 5180 MHz, Chain J6 3 802.11n 40 mode, 5180 MHz, Chain J6 4
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802.11n 40 mode, 5180 MHz, Chain J6 5

802.11n 40 mode, 5180 MHz, Chain J6 7

802.11n 40 mode, 5180 MHz, Chain J6 6

802.11n 40 mode, 5180 MHz, Chain J6 8
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802.11n 40 mode, 5180 MHz, Chain J6 9 802.11n 40 mode, 5180 MHz, Chain J6 10

Agilent R T |Freg/Channel

Center Freq
2.43175000 GHz

StartFreq
2.48350000 GHz

Stop Freq
2.50000800 GHz

CF Step
1.65000008 MHz
Auto Man

Freq Offset
0.60060806 Hz

Signal Track
0ff

1 \ H pt:

pyright 2000-2018 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J6 11 802.11n 40 mode, 5180 MHz, Chain J6 12

25 Agilent RL Freq/Channel
) Center Freq
3.263568089 GHz

Start Freq
3.26068068 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Il Signal Track
On Off
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802.11n 40 mode, 5180 MHz, Chain J6 13

802.11n 40 mode, 5180 MHz, Chain J6 15

802.11n 40 mode, 5180 MHz, Chain J6 14

3% Agilent R T |Freg/Channel

2 4B Otren @ dB N Center Freq
:111.; dBm #Atten @ dB 555196000 Gl

Start Freq
3.34580000 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22000606 MHz
Auto Man

Freq Offset
0.80000000 Hz

Signal Track
0Off]

802.11n 40 mode, 5180 MHz, Chain J6 16
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802.11n 40 mode, 5180 MHz, Chain J6 17

R T |Freg/Channel

Center Freq
5.40508080 GHz

Start Freq
5.35068068 GHz

Stop Freq
5.46000000 GHz

CF Step
11.9000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J6 19

802.11n 40 mode, 5180 MHz, Chain J6 18

802.11n 40 mode, 5180 MHz, Chain J6 20

Agilent R T |Freq/Channel
Center Freg
9.1000600A0 GHz

Start Freq
9.60868088 GHz

StopFreq
9.20800080 GHz

CF Step
209008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff
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802.11n 40 mode, 5180 MHz, Chain J6 21

4 Agilent R T |Freg/Channel

Center Freq

#hiteen b dB 9.40600080 GHz

Start Freq
9.30800080 GHz

Stop Freq
9.50000880 GHz

CF Step
20.6000080 MHz
Auto Man

Freq Offset
B.6A000808 Hz

Signal Track
0ff

WBH 3 HHz

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J6 23

802.11n 40 mode, 5180 MHz, Chain J6 22

802.11n 40 mode, 5180 MHz, Chain J6 24
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802.11n 40 mode, 5180 MHz, Chain J6 25

R T |Freg/Channel

Center Freq
15.7750008 GHz

Start Freq
15.35A8006 GHz

Stop Freq
16.2000060 GHz

CF Step
850080068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

1 MHz Y z

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J6 27

2 Agilent R T |Freg/Channel

Center Freq
22.5650000 GHz

Start Freq
220108066 GHz

Stop Freq
23.1200000 GHz

CF Step
111.000008 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J6 26

R T |Freq/Channel

Center Freq
19.55A86806 GHz

Start Freq
17.70006860 GHz

Stop Freq
21.40ABRAY GHz

CF Step
370.000068 MHz
Auto Man

Freq Offset
0.00806GA0 Hz

Signal Track
On off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J6 28

2 Agilent R T |Freg/Channel

Center Freq
23.8000000 GHz

Start Freq
236008006 GHz

Stop Freq
240000000 GHz

CF Step
400000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

4R 1 #\) Hz (501
Copyright 2000-2010 Agilent Technologies




802.11n 40 mode, 5180 MHz, Chain J8 29

Agilent Freq/Channel

R T

Center Freq

#Atten 315086068 GHz

Start Freq
31.2008066 GHz

Stop Freq
31.6000000 GHz

CF Step
£0.0000000 MHz
Auto Man

Freq Offset
s B.00008008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz,, Chain J8 30

Agilent Freq/Channel

R T

Center Freq
36.4650000 GHz

Start Freq
36.4308066 GHz

Stop Freq
36.5000000 GHz

CF Step
7.00000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

H 0 o

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5180 MHz, Chain J8 31

= Agilent

Copyright 2000-2810

lent Technologies

R T |Freq/Channel

Center Freq
38.2560000 GHz

Start Freq
36.5080660 GHz

Stop Freq
40.6000000 GHz,

CF Step
350.000000 MHz
Auto Man!

Freq Offset
0600680606 Hz

Signal Track
Un Off
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802.11n 40 mode, 5240 MHz, Chain J10 1

¥ Agilent Peak Search

Next Peak
Next Pk Right

Next Pk Left

794.700000 MHz

Hin Search
-60.40 dBm
Pk-Pk Search
1
g s ettt St Wty aﬁw,..-ﬂ,l.n».l-.W,.l.-.flM.«-«M Hkr 5 CF
More
1of 2

#/BH 300 kHz

ght 2000-2018 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 3

802.11n 40 mode, 5240 MHz, Chain J10 2

802.11n 40 mode, 5240 MHz, Chain J10 4
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802.11n 40 mode, 5240 MHz, Chain J10 5

802.11n 40 mode, 5240 MHz, Chain J10 7

802.11n 40 mode, 5240 MHz, Chain J10 6

802.11n 40 mode, 5240 MHz, Chain J10 8
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802.11n 40 mode, 5240 MHz,, Chain J10 9

802.11n 40 mode, 5240 MHz, Chain J10 11

R T

Freq/Channel

Center Freq
2.79500000 GHz

Start Freq
2.69008066 GHz

Stop Freq
2.90000000 GHz

CF Step
21.00ABAGY MHz

Auto Man

Freq Offset
5.00068008 Hz

il Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

i Agilent

Auto

802.11n 40 mode, 5240 MHz, Chain J10 10

802.11n 40 mode, 5240 MHz, Chain J10 12

R T

Freq/Channel

Center Freq
3.26350000 GHz

Start Freq
3.26008006 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies
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802.11n 40 mode, 5240 MHz,, Chain J10 13

T |Freg/Channel

Center Freq
3.33550000 GHz

Start Freq
3.332000066 GHz

Stop Freq
3.33900000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
5.00068008 Hz

§  Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 15

Freq/Channel

Center Freq
4.000ABRAY GHz

Start Freq
3.600A80068 GHz

Stop Freq
4.408006060 GHz

CF Step
800086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 14

% Agilent R T |Freg/Channel

Center Freq
3.35190060 GHz

Start Freq
3.345800066 GHz

Stop Freq
3.35800000 GHz

CF Step
122000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

B Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 16

R T |Freg/Channel

Center Freq
4.82500000 GHz

Start Freq
4.500A80068 GHz

Stop Freq
5.158006860 GHz

CF Step
650086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies




802.11n 40 mode, 5240 MHz, Chain J10 17

2 Agilent R T |Freg/Channel

Center Freq
5.40500000 GHz

Start Freq
5.35008066 GHz

Stop Freq
5.46000008 GHz

CF Step
11.0000608 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 19

i Agilent R T |Freg/Channel
GHz

Center Freq

#Atten 6 dB 8.26250000 GHz

StartFreq
8.82580009 GHz

Stop Freq
3.50060000 GHz

CF Step
47.5008080 MHz
Auto Man

Freq Offset
A.6A0AGAGA Hz

Signal Track
On Off

BH 1 #YE Hz

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 18

2 Agilent R T |Freg/Channel

Center Freq
7.50000000 GHz

Start Freq
7.25008066 GHz

Stop Freq
7.75000008 GHz

CF Step
50.0000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 20

RL Freq/Channel

Center Freq
9.100ABAAY GHz

Start Freq
9.600A80068 GHz

Stop Freq
9.20000000 GHz

CF Step
200086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

#R 1 3 Hz 1 1
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802.11n 40 mode, 5240 MHz, Chain J10 21

Freq/Channel

Center Freq
9.400ABRA0 GHz

Start Freq
9.300A8006 GHz

Stop Freq
9.50000000 GHz

CF Step
200086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

1 z Sweep 1 ms (60

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 23

R T |Freg/Channel

Center Freq
13.3250000 GHz

Start Freq
13.2508066 GHz

Stop Freq
13.4000000 GHz

CF Step
15.0000008 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

s BH 1 HH ' WUEH 3 iz il pe
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802.11n 40 mode, 5240 MHz, Chain J10 22

% Agilent RL

Freq/Channel

Center Freq
11.6500000 GHz

Start Freq
18.6008066 GHz

Stop Freq
12.70006008 GHz

CF Step
210.000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off
Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 24

¥ Agilent R T |Freq/Channel

Center Freq
14.4850000 GHz

Start Freq
14.4708866 GHz

Stop Freq
145000000 GHz

CF Step
3.00000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off
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802.11n 40 mode, 5240 MHz, Chain J10 25

% Agilent R T

Freq/Channel

Center Freq
157750060 GHz

Start Freq
15.3508066 GHz

Stop Freq
16.2000008 GHz

CF Step
850000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 27

R T |Freg/Channel

Center Freq
22.5650000 GHz

Start Freq
220108066 GHz

Stop Freq
23.1200000 GHz

CF Step
111.000008 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 26

% Agilent R T

Freq/Channel

Center Freq
19.5500000 GHz

Start Freq
17.70080866 GHz

Stop Freq
21.4000008 GHz

CF Step
370.000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 28

R T |Freg/Channel

Center Freq
23.8000000 GHz

Start Freq
236008006 GHz

Stop Freq
240000000 GHz

CF Step
400000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

R 1 MHz #UBH 3 MHz een 2 ms (BA1 pts)
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802.11n 40 mode, 5240 MHz, Chain J10 29

R T |Freg/Channel

Center Freq
22.56500080 GHz

Start Freq
220166068 GHz

Stop Freq
23.1260000 GHz

CF Step
111.000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 30

R T |Freg/Channel

Center Freq
23.5800080 GHz

a5 Agilent

Start Freq
23.6000000 GHz

Stop Freq
24.0000000 GHz

CF Step
40.9000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

#\B

Copyright 2008-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J10 31
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802.11n 40 mode, 5240 MHz,, Chain J8 1 802.11n 40 mode, 5240 MHz, Chain J8 2

# Agilent Peak Search

Atten 20 dB i Next Peak

PASS LIMIT1

Next Pk Right

Next Pk Laft
Marker

479.400000 MHz Min Search
-60.47 dBm

Pk-Pk Search
Hkr 3 CF

Hore
1 af 2

802.11n 40 mode, 5240 MHz, Chain J8 3 802.11n 40 mode, 5240 MHz, Chain J8 4

Report Number: R11206071-407 W52 Page 249 of 277 FCC Part 15.407/IC RSS-210 Test Report




802.11n 40 mode, 5240 MHz, Chain J8 5

R T |Freg/Channel
Mkrl 1. :
Center Freq
1.64688008 GHz

Start Freq
1.645580806 GHz

Stop Freq
1.646500800 GHz

CF Step
168.686060 kHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

3 1 ), > 11 m

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 7

R T |Freg/Channel

Center Freq
1.72850000 GHz

Start Freq
1.718680866 GHz

Stop Freq
1.72220000 GHz

CF Step
340.000000 kHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

s BH 1 #l/BH H 31 nt
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802.11n 40 mode, 5240 MHz, Chain J8 6

R T |Freg/Channel
Mhrl 158 Center Freq
1.68508008 GHz

Start Freq
1.660A@808 GHz

Stop Freq
1.718066860 GHz

CF Step
5.00086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

{  Signal Track
On 0ff

#R 1 Hz 1 1
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802.11n 40 mode, 5240 MHz, Chain J8 8

¥ Agilent R T |Freq/Channel

Center Freq
2.25000000 GHz

Start Freq
2.20008066 GHz

Stop Freq
2.30000000 GHz

CF Step
100000008 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies




802.11n 40 mode, 5240 MHz, Chain J8 9

Freq/Channel

Center Freq
2.35008008 GHz

Start Freq
2.31088606 GHz

Stop Freq
2.39000000 GHz

CF Step
800080068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

h 1 ¥ z i

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 11

R T |Freg/Channel

Center Freq
2.79500000 GHz

Start Freq
2.69008066 GHz

Stop Freq
2.90000000 GHz

CF Step
210000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

8 Signal Track
On Off

1 ] y z Swesp 1 ms (50

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 10

R T |Freg/Channel

Center Freq
2.49175008 GHz

Start Freq
2.48358006 GHz

Stop Freq
2.50000800 GHz

CF Step
1.65086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

wRes BH 1 H 1 1

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 12

R T |Freg/Channel

Center Freq
3.26350000 GHz

Start Freq
3.26008006 GHz

Stop Freq
3.26700000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
5.00068008 Hz

| Signal Track
On Off

R 1 MHz #l/ Hz een 1 ms (681

Copyright 2000-2010 Agilent Technologies




802.11n 40 mode, 5240 MHz, Chain J8 13

2 Agilent R T |Freg/Channel

Center Freq
3.33550000 GHz

Start Freq
3.332000066 GHz

Stop Freq
3.33900000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
5.00068008 Hz

| Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 15

R T |Freg/Channel

Center Freq
4.000ABRAY GHz

Start Freq
3.600A80068 GHz

Stop Freq
4.408006060 GHz

CF Step
800086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 14

2 Agilent R T |Freg/Channel

Center Freq
3.35190060 GHz

Start Freq
3.345800066 GHz

Stop Freq
3.35800000 GHz

CF Step
122000000 MHz
Auto Man

Freq Offset
5.00068008 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 16

R T |Freg/Channel

Center Freq
4.82500000 GHz

Start Freq
4.500A80068 GHz

Stop Freq
5.158006860 GHz

CF Step
650086068 MHz
Auto Man

Freq Offset
6.60860008 Hz

Signal Track
On 0ff

R 1 MHz TELS 1

Copyright 2000-2010 Agilent Technologies




802.11n 40 mode, 5240 MHz, Chain J8 17

802.11n 40 mode, 5240 MHz, Chain J8 19

25 Agilent R T |Freg/Channel

Center Freq
8.26250080 GHz

Start Freq
8.62068068 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

#Res BW 1 MHz 4B Sweep 1.44 ms (6O

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 18

802.11n 40 mode, 5240 MHz, Chain J8 20

R T |Freq/thanne|

Center Freq
9.10000808 GHz

Start Freq
9.60006806 GHz

Stop Freq
9.20080000 GHz

CF Step
200080000 MHz
Auto Man!

Freq Offset
5.60068006 Hz

B Signal Track
On DFf|

# 1F #VBH 3 MHz p 1 ms

Copyright 2008-2010 Agilent Technologies
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802.11n 40 mode, 5240 MHz, Chain J8 21

802.11n 40 mode, 5240 MHz, Chain J8 23

% Agilent R T

Freq/Channel

Center Freq
13.3250000 GHz

Start Freq
13.2508066 GHz

Stop Freq
13.4000000 GHz

CF Step
15.0000008 MHz
Auto Man

Freq Offset
LT PR P e e WV TR 0.00009000 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J8 22

802.11n 40 mode, 5240 MHz, Chain J8 24

% Agilent R T

Freq/Channel

Center Freq
14.4850000 GHz

Start Freq
14.4708866 GHz

Stop Freq
145000000 GHz

CF Step
3.00000000 MHz
Auto Man

1 Freq Offset
[SRRVERIPYU VRSOSSN SNSRI 0| 00006000 |12

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies
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802.11n 40 mode, 5240 MHz,, Chain J8 25

802.11n 40 mode, 5240 MHz, Chain J8 27

802.11n 40 mode, 5240 MHz,, Chain J8 26

802.11n 40 mode, 5240 MHz, Chain J8 28
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802.11n 40 mode, 5240 MHz, Chain J8 29

802.11n 40 mode, 5240 MHz, Chain J8 30
4 Agilent R T [Freq/Channel

e 6 B y Center Freq
#Atten § dB 36.4650000 GHz

StartFreq
36.4300800 GHz

Stop Freq
36.5000800 GHz

CF Step
700000800 MHz

Auto Man

Freq Offset
0.6A080008 Hz

Signal Track
On 0ff

#VBH 3 MHz

802.11n 40 mode, 5240 MHz,, Chain J8 31
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802.11n 40 mode, 5240 MHz, Chain J6 1
1 Agilent _ [ Peak Search

1B Atten 20 dB 4B Next Peak

PASS LIMITL

Next Pk Right

Next Pk Laft
Marker
652.400000 MHz
-60.48 dBm

Min Search

Pk-Pk Search

1

Mkr 3 CF

Hore
1 af 2

B 7 pt:

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 3

Agilent R T |Freq/Channel

Center Freg

#htten @ dB 1.36350000 GHz

Start Freq
1.39868088 GHz

StopFreq
1.42700680 GHz

CF Step
127008080 MHz
Auto Man

Freq Offset
A.68000R6EE Hz

I I S el Signal Track
i 0ff

pyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 2

802.11n 40 mode, 5240 MHz, Chain J6 4
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802.11n 40 mode, 5240 MHz, Chain J6 5

802.11n 40 mode, 5240 MHz, Chain J6 7

802.11n 40 mode, 5240 MHz, Chain J6 6

802.11n 40 mode, 5240 MHz, Chain J6 8
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802.11n 40 mode, 5240 MHz, Chain J6 9

802.11n 40 mode, 5240 MHz, Chain J6 11

802.11n 40 mode, 5240 MHz, Chain J6 10

802.11n 40 mode, 5240 MHz, Chain J6 12

Agilent R T |Freq/Channel

) Center Freg
3.26350080 GHz

#Atten 8 dB
StartFreq
3.26000080 GHz

StopFreq
3.26700080 GHz

CF Step
700.000088 kHz
Auto Man

Freq Offset
A.68000R6EE Hz

Signal Track
On 0ff

1 . i Hz o

Copyright 2000-2010 Agilent Technologies
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802.11n 40 mode, 5240 MHz, Chain J6 13

Freq/Channel

Center Freq
3.33550080 GHz

Start Freq
3.33268068 GHz

Stop Freq
3.33960000 GHz

CF Step
700.000000 kHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 15

802.11n 40 mode, 5240 MHz, Chain J6 14

R T |Freg/Channel

Center Freq
3.35190080 GHz

Agilent

Start Freq
3.345808068 GHz

Stop Freq
3.35800000 GHz

CF Step
1.22000000 MHz
Auto Man

Freq Offset
660006866 Hz

Signal Track
Un Off

H pt

Copyright 2008-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 16
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802.11n 40 mode, 5240 MHz, Chain J6 17

- Agilent R T |Freq/Channel

Center Freg
5.49500080 GHz

Start Freq
5.35068088 GHz

StopFreq
5.46800980 GHz

CF Step
BEE6 MHz
Man

11.880
ut

Freq Offset
el H.6GA0GAGE Hz

Signal Track
On 0ff

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 19

25 Agilent R T |Freg/Channel

Center Freq
8.26250080 GHz

Start Freq
8.62068068 GHz

Stop Freq
8.50000000 GHz

CF Step
47.5000000 MHz
Auto Man

Freq Offset
060000860 Hz

Signal Track
On Off

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 18

802.11n 40 mode, 5240 MHz, Chain J6 20

25 Agilent R T |Freg/Channel

Center Freq
9.10808080 GHz

Start Freq
9.00066068 GHz

Stop Freq
9.20000000 GHz

CF Step
200000000 MHz
Auto Man

Freq Offset
060000860 Hz

#l Signal Track
On Off

Copyright 2008-2010 Agilent Technologies
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802.11n 40 mode, 5240 MHz, Chain J6 21

i Agilent R T |Freq/Channel

#Atten B dB

209008080 MHz
Auto Man

On

W1tz v

Copyright 2000-2010 Agilent Technologies

802.11n 40 mode, 5240 MHz, Chain J6 23

it
9.300000080 GHz
9.50000000 GHz

8.00006008 Hz

Center Freg
AQ00ARAG GHz

Start Freq

StopFreq

CF Step

Freq Offset

Signal Track
0ff

802.11n 40 mode, 5240 MHz, Chain J6 22

802.11n 40 mode, 5240 MHz, Chain J6 24
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802.11n 40 mode, 5240 MHz, Chain J6 25

802.11n 40 mode, 5240 MHz, Chain J6 27

802.11n 40 mode, 5240 MHz,, Chain J6 26

802.11n 40 mode, 5240 MHz, Chain J6 28
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802.11n 40 mode, 5240 MHz, Chain J6 29 802.11n 40 mode, 5240 MHz, Chain J6 30

802.11n 40 mode, 5240 MHz, Chain J6 31
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